CTS75/150

BELT GRINDER

& &

WWW.AHCTJX.COM lit X1 B PR 2 5]

Citie Machinery Co., Ltd.



1. HlaszERn
VERGI AN DI, LA LB 1

AN —FE, BAEMM AR GILEA — Rk, N OEE AT ML ORI N S R etk . (Ho2,
IR BALIE R 2 R H I, A RE A R UE A S 5E . R EIXBHINE T X G A€ IpLas, w2 e
il

XA PLER IR E AL M BT BAT5R X WA AR 5 2008 SO HLEs A/ ks 2o A BTk Z AN A e 12
M.

ARG XS N A AEATEE I, TEAE S LB R IR 0T A E A LA
NTIEE G224, B TR0 o b sl Ui .
RIFHLER AL T IEH TARRES
PR T ZIR I LRI A LA ) ST 5
PRpF AR XSRS o A% L 1 DA AR 22 5 K SR
THZIE MR B I SR B R PR A o IR ORE TAE XKoL LT -
LAY . BT AURA SHLE R R AR
BOR TAEIXIRA FRVER A N AEN . SEHEESE, FI75%, v FRahPss.
AEAEHLE LB X B PG KA AR LR B ok
ANEESR AL A BB RS B B I AR
FEME. AEFRERIRR. TE. GUF. W8, Uik, THEBERE, BITTRRSGEIERE. ElA
FF PR WA RIS LK.
Iz e iR BT, 1%L eE TR WA KA, BN M r .
RIFILER AL T i RS o OREFEAIANE G o AP U 15, 2RI Hisve. A f T A,
FEYERB AT SR PR, W .
FUSFIHERZ OBCAE o A RHERZ I BCAE, WA DRI Tt A B BL A 7T RE & B R fE R .
BRI INES . RN HIRL T, W RIT/ 50T R AT “off AL E .
AEGEAENL S b WUERHLE R EIE] T RA N AR, ol R it ™ B E .
e 287N i1 ERVARIID SEA3:I g B2 K 187 NE (U SR oL Rct3 e k= S R D I N e 1 R K1 N E R T % N
AN A R] BE S M B AT IS DL -
AEAEHLSRAE T NEE RO T AT . R e b2, AZORH R,
TOIANEAEIANG . 25 s dh R R LS -
FEAERE . Y252 0T, HOREL S ST R .
TR RS, DL RRIs sl MLas < M .

SEONONONONONONONONG

Q& 6660 B

® 6 6




BRI 22 4= 10 )
TH 10T

ofEYES MAEMZIIE],  HLES LA P I I T ALY

o B B 1A AR I I BEAEHLAR 5K P

ANEFEENS L, EET

TERN AR . AT

B o IR A R — s 2 B4 H 8
BRIANEE R GE LB AR A BY T B 58k, AZETRBRIAZINSATABERIEIL 2T,

—EER LY H5!

o ANEPRER AR EBP R E . P TITR, AN EAE

2. BRSH
AL KW 3/4 3/4
P Mm 200x75 200x150
R Mm 225x75 225x150
SP- T B 1) Mm 530 530
bt R F Mm 2000x75 2000x150
fbay I B Mm/sec. 34 34
TAEm Mm 475-1240 475-1240
HiE Kg 85 105
B x i x K mm 500x1010x1000 560x1010x1000
3. &

PLES AARFE AT o HLAS BBCE AR ., JFa s DS AL A i3 [ 5

K AR DI
» WHEshaw.

(@ WAL A B 1 S AR AR

4. HBJRERE

S A PR LT AR X T2 2o SKWHLHLECAT I BRI T R AN JE U BRI, AT LR SR 3380 V,

50/60Hz. 4% HAEHI 4.8 LB (1.5mm2) i i Sk AU RE LG S il AT AT BASEIL 58 4 f) i A7 b o ORES: 22 16A(TE 25 [ i Y H

SHHER).
5. WHHBEE
Z L1

B URSIHLE T, W AN REE TR AR AR PigdT. X

W - A R B0 .

I A 2 BRI U 1T 45 (6) R A I PR NS B - Rb s 170 22 R 5 o




6. FE#HWH

Z W&
KHIHLEE
B RO AL T 58 A LIRS
PRENK AL (1)
s FWET T 75 (12) -
7] N A% B i K T RETBURE (7) A D 7
SR o TR RS 1 IE R ERE 7 1)
o] EASENRD AN BT (7), B
KM (12), HHT 2% KA (1),

ONONONONONONONC)

7. HABKKIBRE

Z L1

ZC}S A A R 3 H R B SE!

(L BfhHTE
XHE AR (3)BEAT BEHIIS B OREDAT BT BEL(5) R P o $R AT 38 T ek 8 (3), XUFRAEM R B AR . AR T A

R R, DUATERAEE R MR 2 . IR RIRb s B, g b5, ERTEE SC28(2) b AEFT R AR B
XHATREEAT 4 B AN

@) RHE
RIMEHI, B4 ST IR ORA1(5) e XUTRAEMRE, I T AR SCHE (4) D ORI B Ak a0 20 i o
(@ =R

FATT R Jie e s L RSk i R B 1A (90 o ANEERHY, PGB SR AR . SRR FATT 5, WHRE Sk A L B i
B LOE MR 2. AR5 BT

(@ HE%P
LG, WAL, AT SRR . BRI VR R IE W OR TR . A LR 8 A VR A B A

I, A RESRAT R (RIS I BOR . 5 WAt UE B o $Z RS IUE AP, 1§ S B IR "o KAE I L AEH T

H

o

Edil. e
Z WK1

HRERAR (I BRI (8) )«




9. HlasHtd

K1

1. KAER A 7. Wb BAT

2. Hi i A S 48 8. I ERARF I K

3. PEflie 9. Je B[] A LA i 1)
A4 T5 TAES 48 10. 5% M1 4R

5. b B 11, BB RTE

6. BRIELIA T 2% 12. 7%

10. BH#HPLRZNE
(1 Z55:CT5150

HLgs 5 Th &

AT (T, FEEIR

B: 24 & T A1 50x 15 #5 % /1 R

Hz 63 125 250 500 1K 2K 4K A-FRES
ALWa 73 76 91 82 85 88 88 93
BLWa 70 74 86 81 84 88 91 93

VE MV 375 B 1 e 5 45 0

A: 85 dB (A) 7 #1144 )#E/3B: 88 dB (A) f #FER

(2 Z5R:Cc15150

B8 Jii A I L 25 M 2525 50x 15

HZ 63 125 250 500 IK 2K 4K A-BE S
LWA 73 74 80 84 86 89 90 96

TAF 37 e 75 55 42:90db (A)




BELT GRINDERS CTS75 - CTS150

1. GENERAL SAFETY RULES FOR ALL MACHINES
N.B.: Read the instructions carefully in order to avoid any problems.

As with all machinery there are certain hazards involved with operation and use of this machine. Using the machine
with respect and caution will considerably lessen the possibility op personal injury. However, if normal safety
precautions are overlooked or ignored, personal injury to the operator may occur. Observe these rules insofar as they
are applicable to this particular machine.

This machine was designed for certain applications only. We strongly recommend that this machine NOT be modified
in any way and/or used for any application other than for which it was designed.

If you have any questions relative to its application DO NOT use the machine until you have contacted your dealer.

For your own safety read the instruction manual before operating the tool.

Keep all guards in place and in working order.

Ground all tools.

Remove adjusting keys and wrenches. Make a habit of checking the machine before turning it on.
Keep the work area clean. Cluttered areas and benches invite accidents.

o v bk wnN =

Do not use in a dangerous environment, such as damp or wet locations or expose to rain. Always keep the work

area well-lit.

N

Keep children and visitors away. They must be kept at a safe distance from the machine at all times.

Make sure that the work area is not accessible to unauthorised persons. Use padlocks, master switches, remove

starter keys etc.

9. Never overload the machine. The capacity of the machine is at its largest when properly loaded.

10. Do not force the machine or attachment to do a job for which it was not designed.

11. Wear proper apparel. No loose clothing, gloves, neckties, rings, necklaces, bracelets or jewellery: they may get
caught in moving parts. No slip footwear is recommended. Wear a hairnet to contain long hair.

12. Always wear safety glasses and work according to safety regulations. Use a face or dust mask if operation is
dusty.

13. Always secure workpiece tightly using a vise or clamping device. This will keep both hands free to operate the
machine.

14. Do not overreach. Keep your proper footing and balance at all times.

15. Maintain tools in top condition. Keep them sharp and clean. Read the instructions carefully and follow the
instructions for cleaning, lubrication and tool replacement.

16. Lubricate the machine and fill all oil reservoirs before operation.

17. Disconnect tools before servicing and when changing accessories such as blades, bits, cutters etc.

18. Use only recommended accessories. Consult the owner’s manual for recommended accessories. The use of
improper accessories may cause hazards.

19. Avoid accidental starting. Make sure the on/off switch is in the “OFF” position before plugging in the power cord.

20. Never stand on the machine or tools. Serious injury could occur if the machine is tipped or if the cutting tool is
accidentally touched.

21. Check damaged parts. Replace or repair damaged parts immediately. Check machine for alignment of moving
parts, binding of moving parts, breakage of parts, mounting and any other conditions that may affect its
operation.

22. Direction of feed. Feed work into a blade or cutter against the direction of rotation of the blade or cutter only.

23. Never leave tool running unattended. Do not turn power off until it has come to a complete stop.

24. Alcohol, medication, drugs. Never us the machine while under the influence of alcohol, medication or drugs.

25. Make sure the tool is disconnected from the power supply, before servicing, repairing etc.

26. Keep the original packing for future transport or relocation of the machine.




ADDITIONAL SAFETY RULES

Always keep in mind that:

« the machine must be switched off and disconnected from the power supply during maintenance and repairs,
«  clamped workpieces may only be measured when the machine is switched off.

Never lean over the machine, mind loose clothing, ties, jewellery etc. and wear a cap.

Do not remove safety devices or guards. Never use the machine while a guard is open.

Always use safety glasses for machining rough materials.

Burrs and chips should only be removed using a sweeper or other aid, never with your bare hands!
Never leave the machine running unattended.

Always wear safety glasses!

2. TECHNICAL DATA

Model CTS75 CTS150

Motor KW 3,00/4,00 3,00/ 4,00
Contact Wheel Mm 200x75 200x150
Steering Roller Mm 225x75 225x150

Flat Grinding Mm 530 530

Belt Size Mm 2000x75 2000x150

Belt Speed Mm/sec. 34 34

Working Height Mm 475-1240 475-1240
Weight Kg 85 105

WxHxL mm 500x1010x1000 560x1010x1000

3. INSTALLATION

The machine is delivered in a wooden case. The machine should be placed on a level surface and secured by bolts
through the four base plate holes.

Check the following functions:

A) The belt moves freely.

B) The belt does not touch the grinding supports.

4. CONNECTION TO ELECTRICITY SUPPLY

The S Belt Grinder has to be wired in by a competent electrician. The 3,0 KW motor is supplied with an Overload
Protection Switch and no-voltage release for direct connection to 3 x 400/415V or 3 x 230V, 50/60Hz. The
connection is only to be done with a 4-core cable (1.5mm?) short cable with plug, making a total electric interruption
possible. Fuse 16A (Please see enclosed electrical data sheet).

5. BELT TRACKING

See figure 1
When first starting the machine, the belt may not run centrally on the contact wheel. This is corrected by turning the
tracking adjuster (6): clockwise - belt moves towards the left.; anticlockwise — belt moves towards the right.

6. CHANGING THE BELT

See figure 1

A) Switch off the machine

B) Ensure he belt is at a complete standstill.

(@] Remove the spark trap(1)

D) Open the side cover (12) by turning the handle.

E) Slacken the belt by moving the belt tension release lever (7) downwards.
F) Replace the belt. Note correct direction of rotary of the belt.

Q) Tighten the belt by moving the belt tension release lever (7) upwards.

H) Close side cover (12) and re-mount spark trap(1).




7. OPERATION OF BELT GRINDER
See figure 1

A Eye protection and ear plugs are to be worn at all times!

7.1 CoNTACT GRINDING

When grinding against the contact wheel(3), ensure that the belt guard (5) is closed. The operator faces the contact
wheel(3) and holds the material to work up, with both hands. Hands must be placed away from the place to be
grinded, as the material will be warm during the operation. The material is pushed against the belt, resting on the
grinding support (2), if necessary. The material is turned and grinded on the required surfaces.

7.2 SuURFACE GRINDING
The operator faces the open belt guard (50 during surface grinding. The material is held with both hands and is
pushed hard against the top work support (4) the grinding foundation under the belt has to be clean.

7.3 HEIGHT ADJUSTMENT
Loosening clamp no.9 with an Allen key can do height- and angle adjustment.

7.4 ROUTINE MAINTENANCE

Frequent cleaning, if necessary with compressed air so that wheel swart is removed. Normal maintenance of
the contact wheel and the steering roller. A commendable surface grinding can only be obtained when using a
completely clean grinding foundation. Otherwise this must be renewed. The belt must be replaced as required,
compare “Changing the belt". Spark trap must be emptied frequently.

8. SPECIAL ACCESSORIES

See figure 1
Exhaust with dust bag (Electric connection to the overload protection switch( 8)).

9. MACHINE OVERVIEW

f

e smawses ' A O

Figure 1

1. Spark trap 7. Belt tension release lever

2. Front work support 8. Overload protection switch

3. Contact wheel 9. Clamp for angle & height adjustment

4. Top work support 10. Steering roller

5. Belt guard 11. Flange for motorized exhaust

6. Tracking adjuster 12. Side cover




10. NOISE LEVEL MEASUREMENT FOR BELT GRINDERS

10.1 Resurts CTS75

Sound power of the machine:

A: No load (idle) with exhaustion
B: When grinding flat bar 50x15 with exhaustion

Hz 63 125 250 500 1K 2K 4K A-Distance
ALWa 73 76 91 82 85 88 88 93
B LWa 70 74 86 81 84 88 91 93

Noise level on the place of operation:

A: 85 dB (A) no loaded (idled) with exhaustion

B: 88 dB (A) loaded with exhaustion

10.2 Resurts CTS150

Noise level of the machine when grinding flat bar 50x15
HZ 63 125 250 500 IK 2K 4K A-Distance
LWA 73 74 80 84 86 89 90 96

Noise level on the place of operation: 90 dB (A)




11. Electric scheme

Figure 2

ELECTROMAGNETIC SWITCH




12. Parts list

Figure 3
Item | Description Part No Qty | Item | Description Part No Qty
1 Stand 301488 1 43 Work support 1
2 Hex. screw M12x30 2 44 Screw M5x16 1
3 Washer 2 45 Stop ring 301502 2
4 Paper spacer 301489 2 46 Bearing 301643 2
5 Clamp for angle & height 301550 2 47 Shaft, axle 301503 1
adjustment
6 Nut M10 4 48 Spacer, bushing 301504 2
7 Washer 4 49 Motor support 301505 1
8 Washer 4 50 Nut 1
9 Hex. Screw M10x20 4 51 Butterfly spring 301556 1
10 Hex. Screw M5x10 2 52 Screw bar 301506 1
11 Washer 2 53 Washer 2




Item | Description Part No Qty | Item | Description Part No Qty
12 Hex. Screw M12x50 2 54 Base 301507 1
13 Body 301490 1 55 Screw M6x25 2
14 Motor 220 volt 3 phase 301491 1 56 Shaft 301508 1
14 Motor 220 1 phase 301815
15 Washer 1 57 Roll Pin 1
16 Belt tension release base 301492 1 58 Eccentric wheel 301509 1
17 Inner hex. Screw M8x20 1 59 Washer 4
18 Belt tension release lever 301493 1 60 Bolt M8x22 4
19 Sleeve, handle 301494 1 61 Spring 301510 2
20 Shaft 301551 1 62 Spring 301512 2
21 Belt guard with flap 301552 1 63 Roll pin 301511 2
22 Tracking adjust knob 301553 1 64 Pin shaft 301513 1
23 Washer 1 65 Stop ring 301514 3
24 Graphite wear strip 301554 1 66 Draw bar 301515 1
25 Nut 2 67 Butterfly spring 301516 12
26 Hex. Screw M10x15 3 68 Support 301517 1
27 Washer 2 69 Belt adjustment device 301518 1
28 Top work support 301495 1 70 Screw 1
29 Top work support plate 301496 1 71 Protect buckle 301519 1
30 Lock handle 301497 1 72 Butterfly spring 301520 2
31 Washer 1 73 Screw M10x30 1
32 Eye protector base 301498 1 74 Washer 1
33 Screw M5x8 2 75 Side cover 301521 1
34 Hex. Screw M5x50 1 76 Bolt M10x30 1
35 Screw M4x12 2 77 Washer 1
36 Eye protector hinge 301499 1 78 Steering/drive wheel 301522 1
37 Eye protector, clear 301500 1 79 Spark catch box 301523 1
38 Nut M4 2 80 Bolt M8x15 1
39 Block with thread 301501 1 81 Washer 1
40 Contact wheel 301555 1 82 Knob, spark catch box 301524 1
41 Hex. Screw M10x15 2 83 Fixture plate 301577 1
42 Washer 2 84 On/off switch (see elect. Diagram) 1
60 Grit belt 77021 40 Grit belt | 77010




	1.机器安全规则
	2.技术参数
	3.安装
	4.电源连接
	5.砂带追踪
	6.更换砂带
	7.带式磨床的操作
	8.专用配件
	9.机器概述
	10.砂带机噪音测量
	11.电气方案
	图 2
	12.零件清单



